
Meteor ­ Tuesday 4/17/2007 ­ ­ 1 ­

............................................................................................................................................................

Spare Part List ­ INVACARE®

Meteor



Meteor ­ Tuesday 4/17/2007 ­ ­ 2 ­

Table of Contents ­ INVACARE Meteor

........................................................................................................................................................................................... 1

Warnings ........................................................................................................................................................................... 3

Meteor ............................................................................................................................................................................... 4

Dataplate .................................................................................................................................................................... 4

Chassis....................................................................................................................................................................... 5

Front Frame (3­Wheel)........................................................................................................................................ 5

Front Frame (4­Wheel)........................................................................................................................................ 7

Shrouds ...................................................................................................................................................................... 9

Front shroud (3­Wheel) ....................................................................................................................................... 9

Front shroud (4­Wheel) ....................................................................................................................................... 10

Back cover .......................................................................................................................................................... 11

Driving Unit ................................................................................................................................................................. 12

Drive unit ............................................................................................................................................................. 12

Coversation Kit Transaxle............................................................................................................................ 14

Wheel Suspension ..................................................................................................................................................... 15

Front Wheel (3­/­4 Wheel); till 02/2007 ............................................................................................................... 15

Front Wheel (3­/­4 Wheel); from 03/2007 ........................................................................................................... 16

Rear Wheel (3­/­4 Rad); till 02/2007 ................................................................................................................... 17

Rear Wheel (3­/­4 Rad); from 03/2007................................................................................................................ 18

Steering element ................................................................................................................................................. 19

Seat Unit..................................................................................................................................................................... 21

Seat admission.................................................................................................................................................... 21

Seat system ........................................................................................................................................................ 22

Electronic.................................................................................................................................................................... 23

Battery................................................................................................................................................................. 23

Steering mechanism................................................................................................................................................... 24

Steering column adjustment................................................................................................................................ 24

Steering system .................................................................................................................................................. 25

Options ....................................................................................................................................................................... 27

Stick owner.......................................................................................................................................................... 27

Rear marking sign ............................................................................................................................................... 28



Meteor ­ Tuesday 4/17/2007 ­ ­ 3 ­

Warnings

Caution: Physical injury and damage to property! Loss of CE conformity and warranty due to modifications
and mounting of privately purchased articles without authority!
Alterations to the vehicle that are not approved by Invacare® and/or do not belong to the standard or optional
equipment can

• downgrade vehicle handling to such an extent that the vehicle is no longer controllable,
• restrict functionality to such an extent that this

may cause failure of electric/electronic components or become a fire hazard.

Modifications that have not been approved and the mounting of privately purchased articles will lead to the
loss of CE conformity, Invacare® will not be liable in the event of physical injury or damage to property.

Expiration of vehicle warranty.
Maintain full efficiency and the safe use of your vehicle, avoid physical injury, damage to property or the loss of CE
conformity and warranty by:

• only using original Invacare® spare parts,
• only using installation material of the same quality as the original material,
• never opening electric and electronic components (not even after warranty has expired!),
• never modifying electric, electronic or mechanical components
• never mounting parts obtained from external manufacturers without written approval from Invacare®.

Information: Definitions.
What parts are looked upon by Invacare® as being from external manufacturers and as electric/electronic
components?
Among other things, parts from external manufacturers that are subject to approval are:

• All electric and electronic components that are connected to the power supply system of the vehicle, such
as seat heating, remotes, signal horns, radios.

• All mechanical mounted parts that change vehicle handling, such as trailed units and seat systems.
• In general mounted parts are not permitted that do not conform with the valid road traffic regulations and

may thus also not be mounted on Invacare® vehicles.

Electric and electronic components must not be opened, e.g.:
• Electronics
• Drive motors
• Remotes
• Actuators for electric adjustments, e.g. adjustment of the back, legrests and seat angle.

Caution: Risk of injury when assembling and dismantling the vehicle!
Before commencing any work, ensure that the vehicle is secure. Please read and follow the valid industrial safety
regulations. Carry out maintenance and service work according to the service instructions (available
separately) in order to avoid physical injury and damage to property. A tool list, illustrated step­by­step instructions
and details of tightening torques, will assist you and show how the vehicle remains, or will remain safe and fully
serviceable.

Information: Invacare® addresses and service numbers.
Addresses and service numbers of Invacare® branches can be found in the operating instructions, in the service
instructions and on the Internet.



Meteor ­ Tuesday 4/17/2007 ­ ­ 4 ­

Dataplate

You are often only able to find the suitable spare part by using the details on the type plate. The type plate is to be
found directly on the chassis.
Please quote the serial number, model and year for every order. This helps to prevent misunderstandings.

item description
1 MODEL DESIGNATION
2 SERIAL NUMBER
3 PRODUCTION DATE



Meteor ­ Tuesday 4/17/2007 ­ ­ 5 ­

Chassis ­ Front Frame (3­Wheel)

item ordercode description quantity note
­­­­ 1426352 FRONT FRAME ASSY., (3 WHEELER) 1
1.01 1509322 FRONT FRAME 1
1.02 1421014 STEERING BEARING ASS'Y 1
­­­­ 1418142 FRONT BUMPER ASS'Y.,3W 1
1.03 NA FRONT BUMPER, 3W 1
1.04 NA PLUG 2
1.05 NA BOLT M8 X 30 4
1.06 NA WASHER 8 X 1 4
­­­­ 1428144 RELEASE LEVER ASS'Y 1
1.08 NA RELEASE LEVER 1
1.09 NA PLASTIC WASHER 16 X 8 X 2 1
1.10 NA STEERING LINK 1
1.11 NA PLASTIC WASHER 16 X 8 X 2 2
1.12 NA BOLT M5 X 12 2
1.13 NA NUT M5 2
1.14a 1426361 ELECTRONIC BOARD 1 ==> 11/2005
1.14b 1488024 ELECTRONIC BOARD 1 11/2005 ==>
1.15a AT.1426362 ELECTRONIC DS 161 (Replacement part for 1426362) 1 ­­>11/2005
1.15b 1492574 ELECTRONIC  RHINO 160 1 11/2005­­>
1.16a 1426363 ELECTRONIC COVER DS 161 1
1.16b 1492575 ELECTRONIC COVER RHINO 160 1 11/2005­­>
1.17 1488025 SCREW M6x10 2
1.18 1424739 NYLON NUT 6
1.19 1488026 BOLT 5 X 65 3
1.21 1421027 BATTERY STRAP, 50x660L 2
1.22 1426367 HOOKED VELCRO STRIP 2
1.23 1488027 MAIN LOOM DS 161 2



Meteor ­ Tuesday 4/17/2007 ­ ­ 6 ­

item ordercode description quantity note
1.24 1488028 Distanzstück 2
­­­­ 1428160 CONTROL BAR FIXATION ASSY 1
1.26 NA BOLT M10 X 50 2
1.27 NA BUSH L=28 MM 2
1.28 NA NYLON NUT, M10 2
1.30a 1426369 FUSE  15A DS 161 1 ==> 11/2005
1.30b 1492571 BATTERY LOOM 1 11/2005 ==>
1.47 1488042 Fuse Sticker 15A 1 11/2005 ==>
1.48 1488029 SCREW M4x30 3 11/2005 ==>
1.81a 1426368 MAIN CABLE LOOM 1 ==> 11/2005
1.81b 1492570 MAIN CABLE LOOM 1 11/2005 ==>
1.89 1488030 SCREW M6x35 2 11/2005 ==>



Meteor ­ Tuesday 4/17/2007 ­ ­ 7 ­

Chassis ­ Front Frame (4­Wheel)

item ordercode description quantity
­­­­ 1428165 FRONT FRAME, 4W 1
1.02 1421014 STEERING BEARING ASS'Y 1
­­­­ 1428166 FRONT BUMPER ASS'Y.,4W 1
1.03 NA FRONT BUMPER 4­WHEEL 1
1.04 NA BOLT M8X85 2
1.05 NA NYLON NUT, M8*P­1.25 BLACK 8
1.06 NA WASHER 8 X 1 6
1.07 1428145 RELEASE LEVER 1
1.08 NA RELEASE LEVER 1
1.09 NA PLASTIC WASHER 16 X 8 X 2 2
1.10 NA STEERING LINK 1
1.11 NA PLASTIC WASHER 16 X 8 X 2 2
1.12 NA BOLT M5 X 12 2
1.13 NA NUT M5 2
1.14a 1426361 ELECTRONIC BOARD 1
1.14b 1488024 ELECTRONIC BOARD 1
1.15a AT.1426362 ELECTRONIC DS 161 (Replacement part for 1426362) 1
1.15b 1492574 ELEKTRONIC RHINO 160 1
1.16a 1426363 ELECTRONIC COVER DS 161 1
1.16b 1492575 ELECTRONIC COVER RHINO 160 1
1.17 1488025 SCREW M6x10 2
1.18 1424739 NYLON NUT 6
1.19 1488026 NYLON NUT M4 3
1.21 1421027 BATTERY STRAP, 50x660L 2
1.22 1426367 HOOKED VELCRO STRIP 2
1.23 1488027 Schraube M6x53 2
1.24 1488028 Distanzstück 2



Meteor ­ Tuesday 4/17/2007 ­ ­ 8 ­

item ordercode description quantity
­­­­ 1428160 CONTROL BAR FIXATION ASSY 1
1.26 NA BOLT M10 X 50 2
1.27 NA BUSH L=28 MM 2
1.28 NA NYLON NUT, M10 2
1.30a 1426369 BATTERY LOOM DYNAMIC DS 161 1
1.30b 1492571 BATTERY LOOM DYNAMIC RHINO 160 1
1.31 1426312 STEERING SHAFT ASS'Y. (SQUARE STEERING) 1
1.47 1488042 FUSE STICKER 15A 1
1.48 1488029 SCREW M4x30 3
1.81a 1426368 MAIN LOOM FOR DYNAMIC DS 161 (18 pin) 1
1.81b 1492570 MAIN LOOM FOR DYNAMIC RHINO 160 (12 pin) 1
1.89 1488030 SCREW M6x35 2



Meteor ­ Tuesday 4/17/2007 ­ ­ 9 ­

Front shroud (3­Wheel)

item ordercode description quantity
4.1 1426315 FRONT SHROUD ASS'Y., RED, W. RUBBERMAT 3W 1
4.1 1426316 FRONT SHROUD ASS'Y., BLUE, RUBBERMAT 3W 1
4.01 1426373 FRONT COVER RED, 3W 1
4.01 1426374 FRONT COVER BLUE, 3W 1
4.02 1426376 PROTECTOR 2
4.03 1421259 SIDE PROTECTER 2
4.04 1426377 RUBBER MAT 1
4.05 1426378 PLASTIC RIVET 6



Meteor ­ Tuesday 4/17/2007 ­ ­ 10 ­

Front shroud (4­Wheel)

item ordercode description quantity
4.1 1426379 FRONT COVER ASSY RED, 4W 1
4.1 1426380 FRONT COVER ASSY BLUE, 4W 1
4.01 1426381 FRONT COVER CANDY RED, 4W 1
4.01 1426382 FRONT COVER BLUE, 4W 1
4.02 1426376 PROTECTOR 2
4.03 1421263 SIDE PROTECTER 2
4.04 1426383 MAIN CARPET 1
4.05 1426384 SMALL CARPET 2
4.06 1426378 PLASTIC RIVET 6
­ 1422891 TOUCH UP PAINT RED 1
­ 1422892 TOUCH UP PAINT BLUE 1



Meteor ­ Tuesday 4/17/2007 ­ ­ 11 ­

Back cover

item ordercode description quantity
4.11 1426385 BACK COVER CANDY APPLE RED 1
4.11 1426386 BACK COVER SAPPHIRE BLUE 1
4.12 1421268 RUBBER BOOT, SEAT POST 1
4.13 1488949 CHARGING CABLE 1
4.15 1426387 STICKER "INVACARE METEOR" 2
4.16 1425785 DECAL, "INVACARE" 2
4.17 1421272 REFLECTOR, YELLOW 2
4.17 1430301 REFLECTOR, YELLOW (FOR GERMANY ONLY) 2
4.18 1421271 SIDE RUBBER PAD, 25 X 125 L 2
4.19 1426388 STICKER "DISENGAGING DEVICE" 1
4.20A 1426323 REAR LAMP(L) 1
4.20B 1426324 REAR LAMP(R) 1
4.22 1426392 STICKER 1
4.27 1425254 VELCRO TAPE, 2" X 25M, MALE 1
4.28 1426325 TAIL/TURNING LIGHT CONNECTING WIRE(12V) 1
­ 1426346 BULB, 12V/5W, TURNING LIGHT 1



Meteor ­ Tuesday 4/17/2007 ­ ­ 12 ­

Driving Unit ­ Drive unit

item ordercode description quantity
­­­­ 1426396 REAR FRAME ASSY 1
2.01 1426397 REAR FRAME ONLY 1
2.01 1488032 REAR FRAME,M4 BALL BEARING TRANSAXLE 1
2.02 1421033 DAMPER 1
­ 1428192 SHOCK ABSORBER ASSY 1
2.03 NA SHOCK ABSORBER L=165 MM 2
2.04 NA BOLT M6 X 12 2
2.05 NA BOLT M8 X 35 2
2.06 NA WASHER 16 X 8 X 2 4
2.07 NA NYLON NUT, M10 4
2.08 NA BOLT M8 X 65 2
2.10 1428230 TRANSAXLE 10 KM/H CPL. (DS161) old version 1
2.10 1428198 TRANSAXLE 15 KM/H CPL. (DS161) old version 1
2.10 1496263 Transaxle (M4 ball bearing) 15km/h kpl. (DS161) new version > see Conversation Kit Transaxle 1
2.10 1496264 Transaxle (M4 ball bearing) 10 km/h kpl. (DS161) new version > see Coversation Kit Transaxle 1
2.10 1484678 TRANSAXLE 10km/h cpl. (Rhino 160) 1
2.10 1484677 TRANSAXLE 15km/h cpl. (Rhino 160) 1
2.11 1436341 CARBON BRUSH 2
2.12 1426405 LOCKING WASHER 2
2.13 1426406 NUT M10 X 1,5 2
2.06 NA WASHER 16 X 8 X 2 4
2.07 NA NYLON NUT, M10 4
2.18 NA MOTOR BRACKET 1
2.18 1488033 FIX PLATE ASSY,M4 BALLBEARING TRANSAXLE 1
2.23 NA BOLT M8 X 25 2
­ NA MOTOR FIXATION ASSY LE 1
2.06 NA WASHER 16 X 8 X 2 4



Meteor ­ Tuesday 4/17/2007 ­ ­ 13 ­

item ordercode description quantity
2.07 NA NYLON NUT, M10 4
2.22 NA MOTOR BRACKET 1
2.22 1488034 FIX PLATE 1
2.23 NA BOLT M8 X 25 2
­ 1428206 CALIPERS, DISC BRAKE MOUNTING KIT 1
2.19 NA BRAKE SHOE 1
2.20 NA BOLT M8 X 15 2
­ 1428209 DISC BRAKE ASSY 1
2.26 1428210 DISC BRAKE 1
2.27 1428211 DISC BRAKE SUPPORT 1
2.28 1428212 BOLT M5 X 16 6
2.51 1426422 REAR BUMPER 1
­ 1428222 ANTI TIPPER ASSY 1
2.52 NA ROLL 50 MM 2
2.53 NA BOLT M6 X 38 2
2.54 NA WASHER, M6 x 1.0t 2
2.55 NA NUT M6 2
­ 1428225 MAGNATIC BRAKE 1
­ 1433711 MOTOR WITH BRAKE 10 KM/H 1
­ 1428227 MOTOR WITH BRAKE 15 KM/H 1
­ 1428228 GEAR BOX 10 KM/H 1
­ 1436198 GEAR BOX 15 KM/H 1
2.56 1488565 CAP FOR CARBON BRUSHES  (10km/h 11x7x17mm) 2



Meteor ­ Tuesday 4/17/2007 ­ ­ 14 ­

Driving Unit ­ Coversation Kit Transaxle

item ordercode description quantity
1 1496263 Conversation Kit Meteor 15 km/h 1
1 1496264 Conversation Kit Meteor 10 km/h 1



Meteor ­ Tuesday 4/17/2007 ­ ­ 15 ­

Front Wheel (3­/­4 Wheel); till 02/2007

item ordercode description quantity
­ 1428231 FRONT FORK ASSY 3W 1
1.31 NA FRONT FORK ASSY 1
1.32 NA ARM 1
1.33 1421033 DAMPER 2
1.34 NA BUSH 2
1.35 NA SPRING WASHER 8 X 25 2
1.36 NA BOLT M8 X 35 2
1.39 NA NYLON NUT, BLACK, M6 2
1.40 NA BOLT M10 X 50 2
1.41 NA NUT M10 x P1.5 2
1.42 1426430 FRONTAXLE 1
1.43 1426431 SPACER 26,5 MM 1
1.44 1426432 SPACER 40,2 MM 1
1.6 1426433 FRONT WHEEL ASSY, 4 HOLES, W/O LOGO 1
1.60 1426434 BUSH 21,4 X 17,6 X 31 1
1.61 1426415 TYRE C­154 1
1.62 1426416 INNER TUBE 4.00­5 1
1.63 1426436 5" WHEEL RIM, 4 HOLES, W/O LOGO 1
1.64 1426418 STEEL CENTRE, BLACK, 4 HOLES 1
1.69 1421281 BEARING, 6003ZZ 2



Meteor ­ Tuesday 4/17/2007 ­ ­ 16 ­

Front Wheel (3­/­4 Wheel); from 03/2007

item ordercode description quantity
­ 1428231 FRONT FORK ASSY 3W 1
1.31 NA FRONT FORK ASSY 1
1.32 NA ARM 1
1.33 1421033 DAMPER 2
1.34 NA BUSH 2
1.35 NA SPRING WASHER 8 X 25 2
1.36 NA BOLT M8 X 35 2
1.39 NA NYLON NUT, BLACK, M6 2
1.40 NA BOLT M10 X 50 2
1.41 NA NUT M10 x P1.5 2
1.42 1426430 FRONTAXLE 1
1.43 1426431 SPACER 26,5 MM 1
1.44 1426432 SPACER 40,2 MM 1
1.6 1505138 FRONT WHEEL ASSY, 5 HOLES, W/O LOGO 1
1.60 1426434 BUSH 21,4 X 17,6 X 31 1
1.61 1426415 TYRE C­154 1
1.62 1426416 INNER TUBE 4.00­5 1
1.63 1498725 5" WHEEL RIM, 5 HOLES, W/O LOGO 1
1.64 1498716 STEEL CENTRE, BLACK, 5 HOLES 1
1.69 1421281 BEARING, 6003ZZ 2
1.66 1426420 SCREW M8x20 1



Meteor ­ Tuesday 4/17/2007 ­ ­ 17 ­

Rear Wheel (3­/­4 Rad); till 02/2007

item ordercode description quantity
2.4 1505139 BACK WHEEL ASSY, 4 HOLES, W/O LOGO 2
2.41 1426415 TYRE C­154 1
2.42 1426416 INNER TUBE 4.00­5 1
2.43 1426417 5" WHEEL RIM, 4 HOLES, W/O LOGO 1
2.44 1426418 STEEL CENTRE, BLACK, 4 HOLES 1
2.45 1426419 RIM ADAPTER 1
2.46 1426420 BOLT M8 X 16 4



Meteor ­ Tuesday 4/17/2007 ­ ­ 18 ­

Rear Wheel (3­/­4 Rad); from 03/2007

item ordercode description quantity
2.4 1504756 REAR WHEEL ASSY, 5 HOLES, W/O LOGO 2
2.41 1426415 TYRE C­154 1
2.42 1426416 INNER TUBE 4.00­5 1
2.43 1498726 5" WHEEL RIM, 5 HOLES, W/O LOGO 1
2.44 1498716 STEEL CENTRE, BLACK, 5 HOLES 1
2.45 1426419 RIM ADAPTER 1
2.46 1426420 BOLT M8 X 16 4



Meteor ­ Tuesday 4/17/2007 ­ ­ 19 ­

Steering element

item ordercode description quantity
­ 1428243 STOPPER ASSY 1
1.06 NA WASHER 8 X 1 6
1.37 NA BOLT M8 X 45 1
1.57 NA STOPPER 2
1.05 NA NYLON NUT, M8*P­1.25 BLACK 4
1.41 1426448 WHEEL SUSPENSION ASSY LEFT 1
1.42 1426449 WHEEL SUSPENSION ASSY RIGHT 1
1.46 1426452 BEARING 4
­ 1449610 WHEEL SUSPENSION LH 1
1.28 NA NYLON NUT, M10 2
1.47 NA NUCKLE LH 1
1.49 NA BUSH 1
1.50 NA BOLT M10 X 65 1
1.51 NA WASHER 2
1.58 NA SPACER 1
­ 1509594 WHEEL SUSPENSION RH 1
1.28 NA NYLON NUT, M10 2
1.48 NA NUCKLE RH 1
1.49 NA BUSH 1
1.50 NA BOLT M10 X 65 1
1.51 NA WASHER 2
1.58 NA SPACER 1
­ 1509595 FRONT SUSPENSION MOUNTING KIT 1
1.05 NA NYLON NUT, M8*P­1.25 BLACK 4
1.27 NA BUSH 4
1.28 NA NYLON NUT, M10 2
1.45 NA RUBBER MOUNT 4



Meteor ­ Tuesday 4/17/2007 ­ ­ 20 ­

item ordercode description quantity
1.54 NA CONNECTING ROD (INNER SIDE) 1
1.55 NA BOLT M10 X 70 1
1.56 NA BOLT M10 X 45 2
1.77 NA NUT, M10 X 1,5 1
­ 1428265 SHOCK ABSORBER ASSY 1
1.52 NA BUMPER L=165 MM 2
1.53 NA BOLT M8 X 40 2
1.05 NA NYLON NUT, M8*P­1.25 BLACK 4
1.6 1426433 FRONT WHEEL ASSY 1
1.3 1428268 TIE  ROD  ASSY  (LONG) 1
1.4 1428269 TIE  ROD  ASSY  (SHORT) 1



Meteor ­ Tuesday 4/17/2007 ­ ­ 21 ­

Seat admission

item ordercode description quantity
1.7 1426465 SEAT TUBE ASSY 1
1.71 1426467 SEAT TUBE 1
­ 1428272 BATTERY BELT ASSEMBLY 1
1.20 NA HOOK FOR BATTERY BELT 1
1.72 NA BOLT M8 X 30 4
1.73 NA WASHER 8 X 2 8
1.74 NA NYLON NUT, M10 4
­ 1428275 SEAT POST FIXATION KIT 1
1.75 NA BOLT M10 X 60 1
1.76 NA WASHER 10 MM 2
1.77 NA NUT M10 X 1,5 1
1.78 1421286 UPPER SEAT POST 1



Meteor ­ Tuesday 4/17/2007 ­ ­ 22 ­

Seat system

item ordercode description quantity
3.1 1428278 HIGH BACK SEAT 1
3.12 1421288 HEADREST, SEAT, BLACK 1
3.13 1421589 MOUNTING PLATE, SAFETY BELT, L 1
3.14 1421590 MOUNTING PLATE, SAFETY BELT, R 1
3.17 1421591 SAFETY BELT, #109 1
3.21 1421592 SEAT TRACKS 1
3.25 1421594 KNOB, M10 x 13L 3
3.29 1421020 BLACK TIP 1
3.30 1421596 RELEASE LEVER, "L" TYPE 1
3.3 1421593 SEAT BASE WITH RELEASE LEVER ASS'Y. 1
3.31 1421597 SET SCREW, M8 x 8L 1
3.32 1421598 TORQUE SPRING, RELEASE LEVER 1
3.33 1421599 BLOCK, RELEASE LEVER 1
3.4 1426326 ARMREST ASS'Y, LH 1
3.5 1426327 ARMREST ASS'Y, RH 1
3.41 1426479 ARMREST UPHOLSTERY 1
3.49 1421602 KNOB, M8 x 12L 1
3.61 1421603 REAR BASKET HOLDER SET 1
3.62 1416143 REAR BASKET 1
3.63 1421605 PIN, REAR BASKET 1



Meteor ­ Tuesday 4/17/2007 ­ ­ 23 ­

Electronic ­ Battery

item ordercode description quantity
6.01 PG50989 BATTERY 12V / 50 AH 2
6.01 5838693 BATTERY SONNENSCHEIN 12V / 50 AH 2
6.01 P50016 BATTERY 12V / 70 AH 2
6.02 1428293 WIRE CONNECTING WITH 80A FUSE, BATTERY 2
6.03 1428294 FUSE, 80A 2
­ SP1423696 CHARGER 24V/8A W. CONTINENTAL MAINS CABLE, CPL. 1
6.04 P51981 BATTERY CHARGER 8 A WITH XLR CONNECTION 1
6.05 P21080 MAINS CABLE GCB­0401 CONTINENTAL; BLACK 1
­ SP1423697 CHARGER 24V/8A W. UK MAINS CABLE, CPL. 1
6.04 P51981 BATTERY CHARGER 8 A WITH XLR CONNECTION 1
6.05 P21080 MAINS CABLE GCB­0403 UK; BLACK 1



Meteor ­ Tuesday 4/17/2007 ­ ­ 24 ­

Steering column adjustment

item ordercode description quantity note
5.6 1426332 STEERING COLUMN ADJUSTMENT CPL. 1 05/2002­­>
5.6 1428295 TILLER LINKING MECH. ASS'Y., 3W/840(INJ) 1 ­­>04/2002
5.51 1421242 HEIGHT ADJ. LOCK MECH., 230L 1
5.7 1426333 REAR TILLER SHROUD SET, CANDY APPLE RED, 3W/4W 1
5.7 1426334 REAR TILLER SHROUD SET, BLUE, 3W/4W 1
5.8 1428297 FRONT TILLER SHROUD SET, CANDY APPLE RED, 3W/4W 1
5.8 1426336 FRONT TILLER SHROUD SET, BLUE, 3W/4W 1
5.65 1421247 KEY SWITCH W/CONNECTING WIRE, 3W/4W 1
5.67 1421248 MOUNTING BASKET SPCC 2.5 T 2
5.71 1421250 LOWER RUBBER BOOT 1
5.72 1421616 BASKET, WIRE MESH 1
5.73 1426337 SET RING 1
­ 1422891 TOUCH UP PAINT "RED" 1
­ 1422892 TOUCH­UP PAINT "BLUE" 1
­ 1425784 Schlüsselset 1



Meteor ­ Tuesday 4/17/2007 ­ ­ 25 ­

Steering system

item ordercode description quantity
5.01 1428317 LOOP HANDLE ASS'Y.,TILLER , 3W/4W 1
5.02 1421620 FOAM SLEEVE, RD. 30 X 20 X 355 L 2
5.03 1421621 TILLER ADJUSTING LEVER 1
5.04 1498078 CABLE CASING, 2050L 1
5.05 1428313 WIRE, RD. 1.5 X 680 L 1
5.06 1421624 STOPPER 1
5.07 1421625 SCREW, M5 X 8 L 1
5.08 1421626 ALUM. WIRE END CAP 1
5.12 1428318 LEVER BRAKE 1
5.17 1421628 POTENTIOMETER 1
5.2 1421627 THROTTLE ASS'Y., 3W/4W 1
5.21 1421629 CONNECTING WIRE, POT 1
5.23 1421630 CONNECTING WIRE, SPEED POT 1
5.27 1428326 SPEED KNOB, K­003A­1 1
5.28 1421633 TOUCH PANEL, KEYPAD, 3W/4W 1
5.29 1428327 TOP CONTROLLER BOARD, FOR DS 161 1
5.29 1498404 TOP CONTROLLER BOARD, FOR RHINO 160 1
5.3 1433528 UPPER DASH BOARD SET, CANDY APPLE RED (DS161) 1
5.3 1433529 UPPER DASH BOARD SET, BLUE (DS161) 1
5.3 1505681 UPPER DASH BOARD SET, CANDY APPLE RED (RHINO 160) 1
5.3 1505682 UPPER DASH BOARD SET, BLUE (RHINO 160) 1
5.34 1426342 MAIN LOOM, TILLER, 3W 1
5.36 1428329 LOWER DASH BOARD SHROUD ONLY, CANDY APPLE RED 1
5.36 1428330 LOWER DASH BOARD SHROUD ONLY, SAPPHIRE BLUE 1
5.37 1421637 CHARGER SOCKET WITH WIRE 1
5.38 1416141 BACK MIRROR, RH 1
5.38 1416142 BACK MIRROR, LH 1



Meteor ­ Tuesday 4/17/2007 ­ ­ 26 ­

item ordercode description quantity
5.4 1426343 LOWER DASH BOARD SET, CANDY APPLE RED, 3W/4W 1
5.4 1426344 LOWER DASH BOARD SET, BLUE, 3W/4W 1
5.41 1428333 HEAD LIGHT SET WITH TURNING LIGHTS; EUROPE 1
5.42 1426346 BULB, 12V/5W, TURNING LIGHT 2
5.43 1426347 BULB, 12V/15W 2
5.44 1428315 BULB 12V/10W 2
5.45 1421643 CONNECTING WIRE, HEAD LIGHT 1
5.5 1426345 HEAD LIGHT WITH WIRE ASS'Y. (EUROPE) 1
5.5 1428314 HEAD LIGHT WITH WIRE ASS'Y.  GERMANY 1
5.75 1421622 CABLE CASING, 450L 1
5.76 1421623 WIRE, RD. 1.5 X 2200 L 1
5.77 1445572 EXTERNAL INDICATORS LE GERMANY 1
5.78 1428337 EXTERNAL INDICATORS RH GERMANY 1



Meteor ­ Tuesday 4/17/2007 ­ ­ 27 ­

Stick owner

item ordercode description quantity
7.01 1416144 CANE HOLDER ASS'Y. 1
7.2,7.3,7.4,7.5 1498276 CANE HOLDER KERB ASSY 1
7.5,7.6,7.7,7.8,7.9 1428339 CANE HOLDER MOUNTING KIT 1



Meteor ­ Tuesday 4/17/2007 ­ ­ 28 ­

Rear marking sign

item ordercode description quantity
­ 1431804 REAR MARKING SIGN 1
1 NA GRIPPING CLIP W. HEXAGON HOLE 2
2 1430834 REAR MARKING SIGN ECE­R 69 1
3 NA NYLOC NUT M6 6
4 NA NYLOC NUT M8 1
5 NA SOCKET HEAD CAP SCREW M6 X 30 4
6 NA AXLE BOLT M8 X 45 1
7 NA BUTTONHEAD SOCKET SCREW, M6 X 20 2
8 NA WASHER 6,4 X 12,5 X 1,6 2
9 NA WASHER 8,4 X 17 X 1,6 2
10 NA FIXING BRACKET FOR RMS RAL 9005 1


	............................................................................................................................................................
	Table of Contents - INVACARE Meteor
	Warnings
	Meteor
	Dataplate
	Chassis
	Front Frame (3-Wheel)
	Front Frame (4-Wheel)

	Shrouds
	Front shroud (3-Wheel)
	Front shroud (4-Wheel)
	Back cover

	Driving Unit
	Drive unit
	Coversation Kit Transaxle


	Wheel Suspension
	Front Wheel (3-/-4 Wheel); till 02/2007
	Front Wheel (3-/-4 Wheel); from 03/2007
	Rear Wheel (3-/-4 Rad); till 02/2007
	Rear Wheel (3-/-4 Rad); from 03/2007
	Steering element

	Seat Unit
	Seat admission
	Seat system

	Electronic
	Battery

	Steering mechanism
	Steering column adjustment
	Steering system

	Options
	Stick owner
	Rear marking sign



